

KRATOS SAFETY

689 Chemin du Buclay
38540 Heyrieux (FRANCE)

declares that the following new PPE against falls from height:

<i>Ref</i>	<i>Description</i>	<i>Standard</i>	<i>EC Type-examination certificate N°</i>
FA 10 110 00	Full body harness with 2 attachment points	EN 361:2002	2342 Issue 10 Extension 14
	Webbing has been strength tested after being exposed to small molten metal splash according to ISO 9150 : 1988. Webbing has also been tested according to ISO 15025 : 2002		
	Maximum used weight is 140 kg if used in combination with a fall arrest equipment rated to the same maximum load, according to VG 11.062-Rev6 dated 07/2018.		

complies with the 89/686/CEE Directive arrangements, as well as the national standards that transpose harmonised standards,

is identical to the PPE relative to the EC Type-examination certificate that has been delivered by:

SATRA Technology Centre N° 0321
Wyndham Way, Telford Way, Kettering,
Northamptonshire, NN168SD
United Kingdom

is submitted to the procedure aimed at 89/686/CEE directive 11 B article under notified body's control :

SGS United Kingdom Ltd., N° 0120
Unit 202B, Worle Parkway,
Weston-super-Mare, BS22 6WA,
United Kingdom

Heyrieux, on 07/03/2019

J.P. COUDERT
Manager



Tél : +33 (0)4 72 48 78 27
Fax : +33 (0)4 72 48 58 32

TVA : FR 21 530 336 833
Siret : 530 336 833 00021

